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ABRASION - FALLING SAND

TEST PROCEDURES:

PRODUCT TESTED:

SUBSTRATE:

TEST RESULTS:
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Group Leader

FALLING SAND PER
ASTM D 968 METHOD A

FLUROPON®
HDG, GALVALUME OR ALUMINUM

ACCEPTABLE
80 LITERS / MIL +5 LITERS
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FT. MYERS, FLORIDA, USA
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The SHERWIN-WILLIAMS COMPANY certifies these tests to be true, accurate and performed by our laboratory.
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